
 
 
 

Desalination and Water Purification Research and Development 
Program Report No. 149 

 

Evaluation and Selection of 
Available Processes for a 
Zero-Liquid Discharge System  
for the Perris, California,  
Ground Water Basin 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
U.S. Department of the Interior 
Bureau of Reclamation April 2008 



 

REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining 
the data needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for 
[...]
concentrator.  In addition, water evaporators are not dependent upon climatic 
conditions.  Furthermore, evaporators are very effective at reducing brine 
solutions to very concentrated levels; TDS levels may be as high as 250,000 mg/L 
at a recovery of 90 to 98 percent. 

 

 
Figure 2.6  Schematic of brine concentrator (graphic courtesy of GE/Ionics).   



 

16 

Since such concentrated brines may be produced, the reject brine tends to be very 
corrosive and requires that evaporators be constructed of very durable and high-
quality materials such as high-grade stainless steel and titanium.  These costly 
materials drive up the capital cost of concentrators.  Capacities of commercially 
available brine concentrators range from 10 to 700 gallons per minute (gpm) 
(1 mgd) with estimated energy consumption of approximately 90 kilowatthours 
per 1,000 gallons (kWh/1,000 gal).  Resulting brine streams may be discharged to 
an evaporation pond, the SARI line, or trucked off site. 

2.4.9  Crystallizers 
Crystallizer (XLZR) technology has been used for many years to concentrate feed 
streams in industrial processes.  More recently, as the need to concentrate 
wastewater has increased, this technology has been applied to reject from 
desalination processes, such as brine concentrate evaporators, to reduce 
wastewater to a transportable solid.  Crystallizer technology is especially 
applicable in areas where solar evaporation pond (see section 2.4.10) construction 
cost is high; solar evaporation rates are low; and where deep-well injection is 
costly, geologically not feasible, or not permitted.  The crystallizer converts the 
remaining waste to water that is clean enough for reuse in the plant and solids that 
are suitable for landfill disposal.  Figure 2.7 presents an overview of a crystallizer. 

 

 

Figure 2.7  Schematic of brine crystallizer (graphic courtesy of GE/Ionics). 
 
 



 

17 

Crystallizers used for brine disposal range in capacity from about 2 to 50 gpm.  
These units have vertical cylindrical vessels with heat input from vapor 
compressors or an available steam supply.  For small systems in the range of 2 to 
6 gpm, steam-driven crystallizers are more economical.  For larger systems, 
electrically driven vapor compressors are normally used to supply heat for 
evaporation. 

For RO concentrate disposal, crystallizers would normally be operated in 
conjunction with a brine concentrator evaporator to reduce brine concentrator 
blowdown to a transportable solid resulting in a ZLD system.  Crystallizers can be 
used to concentrate RO reject directly, but their capital cost and energy usage is 
much higher than for a brine concentrator of equivalent capacity (Mickley, 2001). 

2.4.10  Evaporation Ponds 
Evaporation ponds can be the final disposal point in a desalination treatment train 
once the brine stream has been concentrated to a manageable volume.  
Evaporation ponds use solar energy to heat and evaporate water from brine 
solutions, depositing salts in ever-greater concentrations on the pond floor.  This 
form of treatment is advantageous in the Southwestern part of the United States 
where evaporation rates are high (50 to 100 inches per year) and in those areas 
where land is relatively inexpensive.  Evaporation ponds are relatively easy to 
construct, easy to maintain, and have low operational costs (mainly the pumping 
of brine solution to ponds).  However, evaporation ponds eventually have to be 
capped or have the solids removed for land filling once storage capacity has been 
exhausted. 

Evaporation ponds are already used extensively in salt production facilities.  
However, when used in drinking water production, evaporation pond sizes may 
become relatively large, even in arid climates, if the volume of brine to be 
disposed is high.  A large evaporation land area not only directly increases land 
purchase costs, but it can greatly increase construction costs due to the cost of 
pond liners, usually required for permitting.  Monitoring wells are also likely to 
be required for meeting the permit requirements.  Therefore, evaporation pond 
costs become excessive when the waste flow rate exceeds about 0.2 mgd 
(Mickley, 2001). 

The evaporation rate for saline waters is lower than that for fresh water.  
Therefore, a newly created evaporation pond will experience a greater rate of 
evaporation than an aged system.  However, this should not discourage the use of 
pond evaporation since that even at concentrations of greater than 250,000 mg/L 
TDS, brine solutions will evaporate at approximately 80 percent of that of fresh 
water.  In addition, local wind velocities tend to increase evaporation rates in 
ponds. 



 

18 

Past work in the construction of evaporation ponds has shown that water depths 
should be about 1 to 18 inches for optimal evaporation of water.  However, other 
factors must be considered in the construction of ponds including the provision of 
adequate storage for water surges, rain water, salt buildup, and adequate freeboard 
for wave action—the latter resulting from windy conditions at the pond site. 

Cost drivers for evaporation pond systems are the local evaporation rate and 
climate, the concentrate volume, land and earthwork costs, liner costs, and the 
salinity of the concentrate, which determines the useful life of the ponds.  The 
main cost variable is the evaporative area, and the largest individual cost is 
frequently the liner cost, where double layers are required. 

2.5  Subcontractors 

Carollo performed the technical investigations for this project including seeded 
RO, secondary softening RO, EDR, and overall analysis.  To assist with the 
project, Carollo employed the following subcontractors: 

1. Geo-Processors completed a desktop study of the application of its 
technologies on two different water qualities with the objective of providing 
a preliminary benefit/cost analysis for a comparative evaluation with other 
brine treatment alternatives. 

2. HPD-Veolia Water Solutions completed an initial cost estimate of their 
concentrator and crystallizer system used to treat two different brine 
streams.  Veolia provided information on operation and maintenance costs, 
energy requirements, and capital costs. 

3. University of Nevada, Reno, performed bench-scale studies on MD and FO.  
The objectives of these studies were to confirm the technical viability and 
the operating and capital costs of the MD and FO processes. 

 

 



 

19 

3.  Technical Approach 
3.1  Project Implementation Plan 

There are several processes in various stages of development that could 
potentially treat brine from a primary desalting process to produce a zero-liquid 
discharge system.  These processes have been identified and were discussed in 
section 2.4.  A six-step approach was used to achieve the goals on this project. 

Step 1 – Identify the potential processes 

Step 2 – Develop operating criteria 

Step 3 – Develop operating cost data 

Step 4 – Develop capital cost estimates 

Step 5 – Develop process combinations 

Step 6 – Evaluate process combinations and select preferred alternative 

3.1.1  Introduction 
The overall approach for this project was one of desktop modeling evaluations 
coupled with some bench-scale tests and pilot-scale tests to verify global process 
criteria and performance on different concentrations of RO brine. 

The brine stream (Brine A) produced from EMWD’s primary RO process had 
a TDS of approximately 6,000 mg/L and underwent softening to be used 
as feed water to a secondary RO pilot and/or EDR unit.  The brine stream 
produced from the secondary RO pilot was designated “Brine B” and had a 
TDS concentration of approximately 18,000 mg/L.  The brine concentrate 
from EDR was similar in composition to “Brine B” and was assumed to be the 
same for subsequent desktop modeling exercises.  “Brine C” was the concentrate 
produced from the SPARRO treatment using “Brine B” as the feed water and 
resulted in a TDS concentration of approximately 22,000 mg/L.  

As discussed in section 2.3, there are several other candidate processes to treat the 
primary RO brine produced from EMWD’s desalter, such as forward osmosis  
and membrane distillation.  Samples of “Brine A” and “Brine B” were used as 
feed water to FO and MD bench-scale testing and tested for maximum allowable 
recovery and membrane performance.  The compositions for both “Brine A” and  



 

20 

“Brine B” were also sent to Geo-Processors USA to be modeled as feed to their 
SAL-PROC technology to obtain a recommended process stream for salt and 
water recovery. 

Concentrate discharges from the pilot studies (RO, EDR, and SPARRO) and 
bench-scale experiments (FO and MD) could be processed downstream for further 
water recovery to achieve zero-liquid discharge.  These downstream processes 
included a combination of brine concentrator and/or crystallizers, evaporation 
ponds, and direct discharge to the SARI line.  Brine composition and volume 
information were sent to manufacturers to obtain accurate price quotes specific to 
this project.  

Each brine treatment process is treated as a block with associated capital and 
operating cost information in our desktop model.  Different process blocks were 
combined to form alternate treatment trains in the model, and the resulting costs 
were compared for the most viable brine treatment train.  The nature of the 
experiments conducted and the assumptions for our desktop cost model will be 
presented in detail in subsequent sections. 

3.2  Pilot Studies 

3.2.1  Chemical Softening and Secondary Desalting 
Figure 3.1 presents the overall process flow diagram of the pilot plant that was 
part of the California Department of Water Resources Prop 50 “Desalination 
Recovery Enhancement and Concentrate Management” study conducted at 
EMWD.  Menifee brine (Brine A) was pumped at 20-50 gpm through buried lines 
from the Menifee desalter building to the California Department of Water 
Resources (DWR) Prop 50 pilot plant slab.  A preliminary softening and 
clarification step using a USFilter ZIMPRO unit was followed by conventional 
dual-media filtration to remove suspended solids.  The ZIMPRO unit consisted of 
rapid mixing and flocculation tanks followed by a lamellar flow inclined plate 
settling basin mounted above a sludge hopper.  

The brine stream first entered the rapid mixing chamber where it was dosed at 
between 600 and 650 mg/L with 50-percent caustic soda to achieve an elevated 
pH between 9.5 and 10.0.  Anionic polymer at 0.5 to 1.0 mg/L was added to the 
flocculation tank to encourage agglomeration of flocs.  As water from the 
flocculation tank flowed through the inclined plate settler, insoluble salts of 
calcium carbonate and magnesium hydroxide formed and settled in the 
clarification section.  During the testing phase, additional downstream solids 
removal steps were added (quiescent settling and filtration) to remove solids that 
did not settle in the clarifier. 



 

21 

 Fi
gu

re
 3

.1
  P

ro
ce

ss
 fl

ow
 d

ia
gr

am
 fo

r s
of

te
ni

ng
 s

ec
on

da
ry

 d
es

al
tin

g.
 



 

22 

3.2.2  Reverse Osmosis 
Softening effluent required the dosing of 25-percent sulfuric acid to adjust the pH 
to a more neutral value (pH 7.0) before treatment with RO and EDR units.  The 
RO skid-mounted pilot plant was purchased from Harn RO Systems and consisted 
of two stages of RO membranes, organized in a 2:1 array of three- and four-
element pressure vessels operated in series.  The particular array was selected to 
mimic the configuration of primary desalter. 

RO membranes were selected on the basis of chemical compatibility with the 
membranes in use at EMWD’s Menifee and Perris desalters and Carollo’s 
RO pilot-skid pressure vessels.  As a result, the pilot membranes chosen were 
Dow Filmtec™ XLE-4040 spiral wound 40-inch (length) by 4-inch (diameter) 
membrane elements.  Vitec 3000 from Avista was selected as the antiscalant for 
this study and added to the feed at a dose of 4.0 mg/L. 

3.2.3  Electrodialysis Reversal 
For the pilot project, EDR was tested using the mobile Ionics piloting platform, 
Aquamite V.  This unit is in a trailer cargo container with dimensions 20 feet long 
by 8 feet wide by 12 feet tall.  The unit used a single EDR membrane stack with 
two electrical stages.  Each electrical stage also has two corresponding hydraulic 
stages.  Water passes through each electrical stage twice to provide greater 
residence time for ion transfer.  Water developed within the concentrate cell pairs 
is recirculated back to the concentrate system in a concentrate loop.  A small 
booster pump is used to circulate the concentrate loop until the salts become 
supersaturated and a portion of the loop must be removed, which creates a reject 
stream.  This process of brine removal is referred to as brine “blowdown,” and the 
dilution and replenishment of the brine loop is referred to as “brine makeup.” 

EDR cathode and anode operation alternated every 15 to 30 minutes by reversing 
the polarity or direction of the current flow.  This aided in preserving the integrity 
of the membranes by preventing scale buildup.  During charge reversal, 
approximately 30 to 45 seconds, water was not to specification and was diverted 
as a waste stream. 

Other specific attributes of the Ionics pilot EDR used for testing included: 

1. A production rate of 18,000 to 20,000 gallons per day (gpd) with a water 
recovery of 75 to 80 percent. 

2. Voltage regulator for simulating a two-stage, three-stage, or four-stage 
EDR unit. 



 

23 

3. Feed water pump, EDR membrane stack, and chemical feed systems. 

4. Dedicated programmable logic controller (PLC) and data logger for EDR 
pilot control and operation.  The EDR pilot will operate independently of 
the overall pilot process control panel. 

Figure 3.2 is a photograph of the pilot plant equipment. 

 

 

Figure 3.2  Site layout of RO skid, Zimpro softening unit, and EDR trailer. 
 

3.2.4  SPARRO (Seeded RO) 
In seeded RO experiments, the need to circulate gypsum slurry within membranes 
confines using membrane configurations to those that will not plug, namely, 
tubular membrane systems.  There are a limited number of tubular membrane 
manufacturers; and for this work, tubular NF membranes were supplied by Koch 
Membrane Systems (San Diego, California).   

Koch Membrane Systems does not currently manufacture a tubular RO mem-
brane; hence, an NF membrane was used.  Each 150-inch membrane module was 
a self-contained pressure vessel.  The NF membrane module had an active 
membrane area of 28 square feet (ft2) (2.6 square meters [m2]) with typical 
operating pressures between 220 to 510 pounds per square inch (psi).  To produce 



 

24 

a typical permeate flow of about 1,000 gpd, 18 tube lengths were connected end 
to end within each module, with one inlet and one outlet per module. 

Figure 3.3 presents an overview of the batch-testing arrangement used for the 
seeded RO process testing.  Brines A and B were tested in the seeded RO system.  
Preliminary experiments conducted with unsoftened Brine A produced 
inconsistent results; and hence, Brine B was tested extensively.  First, the batch-
feed tank was filled with 120 gallons of the brine to be tested.  Commercial 
gypsum powder (CaSO4.2H2O) was then added to the brine to produce the desired 
concentration of gypsum slurry (10-18 grams per liter [g/L]).  The brine and 
gypsum slurry was then pumped though the Koch tubular membranes using a 
high-pressure positive displacement pump.  The feed entered the membranes at a 
pressure of between 200 and 600 psi.  Permeate produced from the membrane 
vessel was removed from the process and sampled periodically for laboratory 
analysis. 

 

 

Figure 3.3  Seeded RO process testing setup. 
 
 

The concentrate stream leaving the membrane vessel was piped through a 
pressure reducing system and then through a flow control valve.  Low-pressure 